M2 Antenna Systems, Inc.

Model No: FG20XP-8

ANTENNA SYSTEMS, INC.

<

/

1

Wi

4

SPECIFICATIONS:
Model ......oooiiiiiiiiiee FG20XP-8 Power Handling ..........ccccceevieeee. 5 kW Higher Opt.
Frequency Range............c.......... 20.000 to 20.65MHz Boom Length / Dia...................... 29.5'/3.0" To 2"
BT 1] o [ 9.1 dBi Element Length / Dia.................. 25.5Ft./ 1" To 1/2”
Frontto back ........ccccceevviieeennnne. 20 dB Turning Radius: ............ccceeeennee Rear Mount
Beamwidth ........cccccoeviiiiniinnnn E=60° Mast Size........ccccovceviiiiiiiiecen, 2" to 3” Nom.
Feed type ....ccooveeviciiieiieeee Hair pin match Wind area / Survival ................... 6.5 Sq. Ft.. / 100 MPH
Feed Impedance. ............c.......... 50 Ohms Unbalanced Weight / Ship Wt.......ccccoooieens 63 Lbs. / 73 Lbs.
VSWR...ooeiiiiiiiceee e 1.3:1 typ. 2:1 max
Input Connector............cccccueeeee. N Female
*Subtract 2.14 from dBi for dBd
FEATURES:

The FG20XP-8 is a rugged rear mount 8 element cross polarity yagi type antenna with 4 elements on each plane
that was specifically designed and built for one of our elite customers. This rugged design was meant for high power short
term operation. The FG20XP-8 features machined element to boom clamps, quad guy wire system and high power 5 KW
continuous operation balun. The guy support uses aramid fiber guywire material and rugged guy wire attachment points.
If properly maintained the FG20XP-8 could withstand years of operation. When looking for a simple yagi or a antenna
with complex requirements and or strange application, look no further than M2 antenna Systems INC.

M2 Antenna Systems, Inc. 4402 N. Selland Ave. Fresno, CA 93722

Tel: (559) 432-8873 Fax: (559) 432-3059 Web: www.m2inc.com

©2020 M2 Antenna Systems Incorporated 2/3/2020
REV A



FG20XP-8 ASSEMBLY NOTES

General note: Always use Penetrox paste on all aluminum to aluminum connection as this will insure a long term secure
RF connection. It is also recommended to use a small amount of the Penetrox paste or lubricant on all stainless steel
hardware to avoid galling. It would be handy to have 4 bucks or saw houses available during some of the assembly
process.

The FGXP20-8 comes partially assembled from the factory. There will be a main boom assembly with the element to
boom clamps (ring clamps) and guy attachment points pre-assembled. The basic assembly steps are to add the elements
to the boom assembly, add the balun and feed components to the antenna, add the over head guy supports to the boom
and install to the tower. Below are details in specific areas of concern.

1. Inspecting the boom assembly

With the boom assembly sitting on a raised surface or saw horses, inspect the boom assembly for any damage during
shipping and repair as needed. Note: the boom is marked with labels that depict the center guy a position, and rear of the
boom along with the BTM plate position. Note the different sizes of element to boom clamps (ring clamps).

2. Element installation

The complete element set should be wrapped with stretch wrap. Unpack the elements, inspecting during removal. Each
element will be labeled denoting the element. The Reflector is the most rear element, then moving forward would be the
Driven Element, next would be the Director 1 and the most forward element is Director 2. The matching element simply
slides onto the .875 x .058 x 30” sleeve and bolts down to the element clamp, except for the driven element. Do not install
the driven element at this point. Note: there are different hole patterns in the 7/8 x 30 tubes, the narrow

hole pattern fits the 2” ring clamp and the wider hole pattern fits the 2.5 ring clamp. See the element mounting detail for
hardware sizes.

3. Driven element and balun assembly

Start by assembling the balun assembly. Refer to the balun assembly detail, add the balun mounting bracket and hard-
ware, do not over tighten. Do not install the balun straps at this point. Refer to the driven element detail for the appropriate
hardware and start by mounting the fiber glass insulator and balun assembly to the ring clamp. Slide on the disc insulators
onto each end of the fiber glass rod and push them firm up against the ring clamp. Add each driven element half assembly
to each side of the fiber glass rod insulator. Insert the 1/4” hardware from the underside up thru the fiber glass. Add the 3/8
clamp blocks and non-locking 1/4 nut, creating a stud. Keep loose at this point. assemble the shorting bar, hair pin spacer
and hose clamp to the boom of the antenna at the approximate shorting bar position. Add the hair pin tubes as shown in
the detail and tighten the bolts creating a firm stud. Add the balun straps to each side of the balun and studs. Be sure to
use Penetrox on all connections and add the 1/4 locking nut. Set the shorting bar to the position noted on the Antenna
dimension sheet.

4. Sighting the elements

Once all the elements are installed, sighting and aligning of the elements can performed. Although, all the elements were
sighted and aligned at the factory some small adjustments may be needed.

Sighting the element: Stand about 20 ft. behind the antenna, position yourself centered on the antenna and change your
height as to reference one element to another. This will make it clear what element is out of alignment. Adjust as needed,
continue this method working from the rear to the front. Below is a simulation of viewing or sighting the elements. In this
simulation the elements are straight , in actual practice the elements will have some droop.




FG20XP-8 ASSEMBLY NOTES

5. Guy cables preassembly.

The upper guy attachment points have been preassembled at the factory. Refer to the “UPPER GUY WIRE DETAIL” Use
the appropriate hardware and tighten. Attach the ends of the Philistran to the front guy points using a thimble and 2 wire
clips, bend the thimble to get it thru the guy attachment points then bend back into shape. Loosen the wire clip as to let
the line slide thru, then slide onto the Philistran and loop the Philistran thru the hole in the guy points and back onto its self
with about 3” tail, slip the short end of line thru the wire clip and pull the wire clip close to the thimble and tighten to make
sure the line stays in the thimble to protect the Philistran from being damaged, now tighten the outer wire clip. Use this
same technique on the other guy points. The lower guys have been supplied with lag/eye bolts to be screwed into the
deck of the boat or tied to another sturdy point.

8. Inspection.
Check all dimensions one last time. Check all hardware for tightness and confirm all aluminum
to aluminum connections have Penetrox paste.



FG20XP-8 BOM AS SHIPPED IN

ASSEMBLIES

DESCRIPTION.......oiiirir st s QTY
BOOM ASSEMBLY W/ ELEMENT CLAMPS & GUY MOUNTS ................ 1
ELEMENT WRAP BAG

REFLECTOR HALF ASSEMBLY,.....coiiiiiiieiieiesee e 8
DRIVEN ELEMENT HALF ASSEMBLY,, ......ooiii e 8
D1 ELEMENT HALF ASSEMBLY, ...coiiiiiiiieiees e 8
D2 ELEMENT HALF ASSEMBLY , ....ccuiiiiiiiiiieiiesee e 8
BULK PACKED

BALUN 1:1 5 KW, (SABLO450)........cciieieeiieiieeieeiee e 2
DRIVEN ELEMENT COMPONENTS

ELEMENT SLEEVE, (2.0 RC) .875 X .058 X 30" (M2AEP0015) ............... 4
ELEMENT SLEEVE, (2.5 RC) .875 X .058 X 30” (M2AEP0016) ............... 2
INSULATOR, .875 X 12.75 (M2AFGO031) ....coviiiiiiiiieeieeeeee e 2
DISC INSULATORS, .875 (M2ADI0040)........cceiiiieiiie e 4
HAIR PIN TUBE, 3/8 X .049 X 27" (M2ADPO591)......ccoiiiiiieicee e 4
3/8 CLAMP BLOCK,(M2AMCO261) ......cereiiiieiiesieenee e 8
HOSE CLAMP W HOLE #40 ... 2
HAIR PIN STAND OFF 3/8 X 17 (M2ARS0010) ....cccvviiieiiiieriee e 2
HOSE CLAMP H40 ... 2
HF SHORTING BAR, (M2ASB0262) ..........ccociiiiiiiii e 2
BALUN MOUNT PLATE, (M2APTO0590 .......ccccoiiiiiiiieeeseeeee e 2
BALUN STRAP, (M2ABPOOTT) ..ottt 4
(BOOM GUY SUPPORT MOUNTING)

PHILLYSTRAN, HPTG-1200 X 20" ......coiiiiiiiiieieesiee e 4
WIRE CLIP, 125 GALV ... 16
THIMBLE, 3/16 ZINC ... 8
EYE BOLT, 5/16 X3 LAG SS ..o 4
HARDWARE BAG#1

BOLT, 1/4-20 X 2.25” SS ...t 4
BOLT, 1/4-20 X 2.07 SS ... e e 2
BOLT, 1/4-20 X 1.7507 SS ... .ooiiiiii e 16
BOLT, 1/4-20 X 0.50 SS ... 6
BOLT, 1/4-20 X 0.375 SS ... .o 4
LOCK NUT, 1/4-20 SS.......ee e 22
NUT, 1/4-20 SS.....ooi et 4
SET SCREW, 1/4-20 X .250 SS ... 4
LOCK WASHER, 1/4 SS...... et 14

ALLEN WRENGCH, 1/8 ..ot 1



PART NUMBER DESCRIPTION QTY.
1 M2ABS20-4MIT-4 BOOM SECTION #1 1
2 M2ABS20-4MIT-1.B BOOM SECTION #2
3 M2ABS20-4MIT-2.B BOOM SECTION #4
4 V2ABS20-4MIT-5 BOOM SECTION #3
] 5 M2AEC0200 RING CLAMP 4
6 M2AEC0220 RING CLAMP 4
m 7 M2AMC0130.A CRADLE, 2.0" DIAMETER TUBE, STANDARD 4
) 12APT0060 GUY SUPPORT PLATE 2
9 HNT02500100 LOCKNUT, 1/4-20, S 16
M 10 HBT02500550 BOLT. 1/4-20 X 2.500", HEX HEAD, SS 2
11 HBT02500600 BOLT, 1/4-20 X 2.75", HEX HEAD, SS 2
LL] 2 HBT02500700 BLT.1/4-20X3.25.HEX HD.SS 2
3 HNT03120100 LOCKNUT, 5/16-18, SS 4
(7)) 4 HBT02500300 BOLT. 1/4-20 X 1-1/4" HEX HD,SS 8
7, 5 HBT03120445 BLT.5/15-18X3.25,HEX HD,SS 4
A [5-11 3/8"] A
71.375
(a B [10-11 3/8"]
131.375
M [17'-1 3/8"]
205.375
A [26'11 3/8"] |
] 323.375 7 ;
[ [ [ I Il [
. o . | L\ N
O : T B e — e i
|| ! ] Il i i1 d .
—~— [16'-10 3/4"] 7
202.750 |
M [26'-8 3/4"]
320.750
O [22'-4 1/4"]
: : 268.250
10-8 3/4"] _ A
O [5.8 3141 128.750
0 68.750
1 4402. NORTH SELLAND AVE  PART No: REV
FRESNO, CA 93722
P PHONE: (559) 432-8873 NOIXnm
x DESCRIPTION: >
o BOOM WITH CLAMPS AND HARDWARE
2 1 N7 = VN A TERIAL:
G N RRARED SYocRmse FINISH
TOLERANCES: PROPRIETARY AND CONFIDENTIAL
F FRACTIONAL + .030" THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF M2

ANTENNA SYS. INC. ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE
WRITTEN PERMISSION OF M2 ANTENNA SYS. INC. IS PROHIBITED

DO NOT SCALE DRAWING WEIGHT: 30

ANGULAR+ 5°
TWO PLACE DECIMAL + .015"

THREE PLACE DECIMAL + .005" SHEET 3 OF 3




F HARDWAR
E/NO
— ITEM NO. PART NUMBER DESCRIPTION HARDWAR
E/QTY.
A 1 M2AEP20-4MIT-1 ELEMENT-1 1
.- 2 M2AEP20-4MIT-2 ELEMENT-2 1
e’ 3 SAEL20-4MIT REFLECTOR ELEMENT 1
Y 4 HSC00830700 SCREW, 8-32 X 1.250", PHILLIPS PAN HEAD, SS 2
— 5 HSC00830600 SCRW,8-32X1.0,PHL PAN HD,SS 2
B 6 HNT00830150 LOCK NUT, 8-32, SS 4
] L | { | L
° 4 \ \ [ eel & \ T e ol ¥ \ ]
A ] ) ) J _ !
R 60.000 33.000 EXPOSED 58.750 EXPOSED
T 151.750
— _\ ‘\ | {
_ _ /\_ /\_ _ _ - IT v 1_ _ ,_ ]
8 4402. NORTH SELLAND AVE PART No: mm<
FRESNO, CA 93722
: REVISIONS PHONE: (350, £32.0673 20-4  REFLECTOR
P rRev. | ECO DESCRIPTION DRAWN | AFRYD | paTE DESCRIPTION: 20-4 >
REFLECTOR ELEMENT HALF
x ANTENNA SYSTEMS, INC.  [\AN = RV
2 ONLESs apeciniep otrerwise FINISH:
TOLERANGES. PROPRIETARY AND CONFIDENTIAL
FRACTIONAL + .030" THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF M2
G ANGULAR+ 5° ANTENNA SYS. INC. ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE
TWO PLACE DECIMAL+ 015" WRITTEN PERMISSION OF M2 ANTENNA SYS. INC. IS PROHIBITED
LL. THREE PLACE DECIMAL+ 005" | 1y NOT SCALE DRAWING WEIGHT: 1.84 SHEET 2 OF 2




)
LL.
-
<
=
N
-
<
LLl
>3
LLI
-
LLl
=
LL]
>
-
a4
o
@
o
X
Q
N
O
Ll

WITH HARDWARE/NO
ITEM NO. PART NUMBER DESCRIPTION HARDWARE/QTY.
1 M2AEP20-4MIT-1 ELEMENT-1 1
2 M2AEP20-4MIT-2 ELEMENT-2 1
3 SAEL20-4MIT DRIVEN ELEMENT 1
4 HNT00830150 LOCK NUT, 8-32, SS 4
5 HSC00830600 SCRW,8-32X1.0,PHL PAN HD,SS 2
6 HSC00830700 SCREW, 8-32 X 1.250", PHILLIPS PAN HEAD, SS 2
/ / / / / /
| L 1 | | 1
\ \ [[ e o] \ ' [T o1 \ 8 ]
/ / ] ] ! !
60.000 i 33.000 EXPOSED 47.938 EXPOSED
140.938
/ / 1 / % 1
/ _/ T )1 _/ ./ [T T _, —, ]
b ~ ] I b
4402. NORTH SELLAND AVE PART No: xm<
REVISIONS FRESNO, CA 93722 20-4 .DRIVEN ELEMENT
PHONE: (559) 432-8873
rRev. | ECO DESCRIPTION DRAWN | AFRYD | paTE DESCRIPTION: 204 >

DRIVEN ELEMENT HALF
ANTENNA SYSTEMS, INC.  [WAN NS RUAN

DIMENSIONS ARE IN INCHES FINISH:
UNLESS SPECIFIED OTHERWISE .
PROPRIETARY AND CONFIDENTIAL

TOLERANCES:
FRACTIONAL + .030" THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF M2
ANGULAR + 5° ANTENNA SYS. INC. ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE

TWO PLACE DECIMAL + .015" WRITTEN PERMISSION OF M2 ANTENNA SYS. INC. IS PROHIBITED
THREE PLACE DECIMAL+.005" | 1y y NOT SCALE DRAWING WEIGHT: 1.76 SHEET 2 OF 2




~~ WITH
F ITEM NO. PART NUMBER DESCRIPTION HARDWAR
— E/QTY.
A 1 M2AEP20-4MIT-1 ELEMENT-1 1
2 M2AEP20-4MIT-2 ELEMENT-2 1
H 3 SAEL20-4MIT DIRECTOR #1 ELEMENT 1
| 4 HNT00830150 LOCK NUT, 8-32, SS 4
— 5 HSC00830600 SCRW,8-32X1.0,PHL PAN HD,SS 2
N 6 HSC00830700 SCREW, 8-32 X 1.250", PHILLIPS PAN HEAD, SS 2
M 60.000 | 33.000 EXPOSED 46.438 EXPOSED ———\,—=—
/ / / / / /
° ¢\ \ [[ ee[™® | / [ e eI @ . | )
= ) ;) , |
|
R 139.438
R { { | { { i
/_ /_ 7 /\ /\ - ! : ]
b= b
8 4402. NORTH SELLAND AVE PART No: mm/\
REVISIONS FRESNO, CA 93722 20 DIRECTOR-1
- PHONE: (559) 432-8873
P rRev. | ECO DESCRIPTION DRAWN | AFRYD | pATE DESCRIPTION: 20 >
x DIRECTOR 1 ELEMENT HALF
0 V= A= N VA TERIAL:
N BT e FINISH:
G TOLERANGES: PROPRIETARY AND CONFIDENTIAL
FRAGTIONAL + .030" THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF M2
ANGULAR+ 5° ANTENNA SYS. INC. ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE
— — TWO PLACE DECIMAL + 015" WRITTEN PERMISSION OF M2 ANTENNA SYS. INC. IS PROHIBITED
THREE PLACE DECIMAL + .005"

DO NOT SCALE DRAWING WEIGHT: 1.75 SHEET 2 OF 2




)
L.
el
<
XL
N’
-
<
LLl
=
LLI
el
LLI
)
24
O
-
O
LLI
24
=i
(@]
?
o
X
(=)
N
O
L.

ITEM NO. PART NUMBER DESCRIPTION HARDWARE/NO HARDWARE/QTY.
1 M2AEP20-4MIT-1 ELEMENT-1 1
2 M2AEP20-4MIT-2 ELEMENT-2 1
3 SAEL20-4MIT DIRECTOR #2 ELEMENT 1
4 HNT00830150 LOCK NUT, 8-32, SS 4
5 HSC00830600 SCRW,8-32X1.0,PHL PAN HD,SS 2
6 HSC00830700 SCREW, 8-32 X 1.250", PHILLIPS PAN HEAD, SS 2
~=—60.000 33.000 EXPOSED 41.063 EXPOSED |\/\I'
/ / / / 1 !
L | | 1
o\ \ oo\ | —— —
) b ]
134.063
/ / / / 1 /
1\ \ | — \ h n 7 | —
] T LA 4 ) ) A ) ]
! !
4402. NORTH SELLAND AVE PART No: mm<
REVISIONS FRESNO, CA 93722 20-4MIT-DIRECTOR-2
PHONE: (559) 432-8873
rRev. | ECO DESCRIPTION DRAWN | AFRYD | paTE DESCRIPTION: 20-4MIT >

DIRECTOR 2 ELEMENT HALF
ANTENNA SYSTEMS, INC.  |WAN NSRS

DIMENSIONS ARE IN INCHES .
UNLESS SPECIFIED OTHERWISE FINISH:

TOLERANCES: PROPRIETARY AND CONFIDENTIAL

FRACTIONAL ¢ .030" THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF M2
ANGULAR+ 5° ANTENNA SYS. INC. ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE
WRITTEN PERMISSION OF M2 ANTENNA SYS. INC. IS PROHIBITED

TWO PLACE DECIMAL + .015"
THREE PLACE DECIMAL + .005"

DO NOT SCALE DRAWING WEIGHT: 1.72 SHEET 2 OF 2




ANTENNA STAND DETAIL

BOOM SECTION #1——

'\

BOLT, 1/4-20 X 3.5”
LOCKNUT, 1/4-20

ANTENNA STAND—




REFLECTOR MOUNTING DETAIL

BOLT, 1/4-20 X 1.250”
& LOCKNUT

<{
2.5 RING CLAMP AND
ELEMENT

NOTE: THE GAP ON
THE 2.5” RING CLAMP

2.5” RING CLAMP

BOOM SECTION #1 ——

%' ‘ 2.625"

0

BOLT, 1/4-20 X 1.750”
& LOCKNUT

CENTERLINE DISTANCE
BETWEEN ANTENNAS

ALUMINUM SLEEVE

BOOM SECTION #2

BOLT, 1/4-20 X 3.25”




BALUN ASSEMBLY DETAIL

N FEMALE
CONNECTOR

BALUN STRAP
BOLT, 1/4-20 X .375 SS
AND LOCK WASHER

BALUN MOUNT BRACKET
BOLT, 1/4-20 X .75 SS
AND LOCK WASHERS

DO NOT OVER TIGHTEN




DRIVEN ELEMENT ASSEMBLY

SECURE THE
CONNECTOR END
OF THE BALUN
W HOSE CLAMP

DRIVEN ELEMENT BOLT, 1/4-20 X 2.25 SS
HALF 3/8 CLAMP BLOCK (2) DISC
NUT, 1/4-20 SS INSULATORS

LOCKNUT, 1/4-20 SS

HAIR PIN
TUBES

BOLT, 1/4-20 X 2.0 SS
HAIR PIN STAND OFF
3/8 X1” (M2ARS0010)

& LOCKNUT
BOLT, 1/4-20 X 1.750 SS

INSULATOR,  LOCKNUT, 1/4-20 SS

7/8 X 14.750

SHORTING BAR
SET SCREW,
1/4-20 X .250 SS (2)

HOSE CLAMP W
HOLE




DRIVEN ELEMENT ASSEMBLY

TOWARDS
—— s L] FRONT OF
ANTENNA

LEADING ANTENNA
FEED FACING TO-
WARDS THE FRONT OF
ANTENNA

i

NOTE: FORWARD FAC-
ING FEED CHANGES THE

ANTENNA PHASE 180 DE- /
GREES. /

e

TRAILING ANTENNA
FEED FACING TO-
WARDS THE REAR

TOWARDS
GROUND




DIRECTOR MOUNTING DETAIL

2.0 RING CLAMP AND

ELEMENT
NOTE: NO GAP ON
THE 2.0 RING CLAMP

BOLT, 1/4-20 X
1.750”
& LOCKNUT —

\

BOLT, 1/4-20 X
1.250”
& LOCKNUT

2.625”
CENTERLINE
DISTANCE BETWEEN
ANTENNAS




UPPER GUY WIRE DETAIL

L)
>
S

g
(| & ] ]
I = ~ A&

W <\ <
.S ‘\\“ﬂ;\“i\\
\

N |

A
J
L
"
® ";




FG20XP-8 BOM COMPLETE

DESCRIPTION ... s ne s QTY
BOOM SECTION #1, 3 X .125 X 55.00" (M2ABS20-4MIT-4).......ccccuee. 1
BOOM SECTION #2, 2.5 X .125 X 120°(M2ABS20-4MIT-1) ...ccovvennennnn. 1
BOOM SECTION #3, 2.0 X .125 X 120" (M2ABS20-4MIT-5) ......ccovrrneenee 1
BOOM SECTION #4, 2.0 X .065 X 42" (M2ABS20-4MIT-2) .....ccccovernennnn. 1
ELE SEC,E1, 1.0 X .058 X 60” (M2AEP20-4MIT-1)....cceeecieiiiniiniieiieenienne 8
ELE SEC,E2, 0.75 X .049 X 36" (M2AEP20-MIT-2) ....ovviiiieiiiee e 8
ELE TIP,REF, 0.5 X .049 X 60.750” (M2AEP20-4MIT-3) ....cccoovrririirennnns 2
ELE TIP,DE, 0.5 X .049 X 50.937” (M2AEP20-4MIT-4).......ccccoeiiiiiiinn 2
ELE TIP,D1, 0.5 X .049 X 49.437” (M2AEP40-4MIT-5) .....ooveviiiiiiereene 2
ELE TIP,D2, 0.5 X .049 X 44.062” (M2AEP20-4MIT-6) ......ccceevvrrvrciianenne 2
ELE SLEEVE(2.0 RC), 0.875 X .058 X 30” (M2AEPO015) .......ccecvviinennee 2
ELE SLEEVE (2.5 RC), 0.875 X .058 X 30” (M2AEP0016) .........ccverureennee 1
RING CLAMP, 2.0” (M2AECO0200) .......ccoiierierierieeie e 2
RING CLAMP, 2.5 (M2AEC0220) ........cceieiieeiiee e 2
CRADLE, 27 STD (M2AMCO130) ....eiiieieiieee e siee e 4
GUY SUPPORT PLATE, M2APTOO0GO0........cccoieiiiiieeieee e 2
CRADLE, 2.5” STD (M2AMCOT32) .....eviiiiie e 4
VERT RISER, WELDED (SAVRO060) .......c.cooiieiiiiiriiecieeiee e 2
REAR BOOM SUPPORT PLATE, (M2APTO068) ........ccccoeeieeniernieeieeienne 1
REAR GUY MOUNT PLATE, (M2APTO061 .........cocoiiiiieee e 1
REAR GUY BLOCK, (M2APTOO0BGG ..........cccooeireiiiieienee e 1
PHILLYSTRAN, HPTG-1200 X 20 ..ot 4
PHILLYSTRAN, HPTG-1200 X 8’ ... 4
WIRE CLIP, 1125 GALV ... 32
THIMBLE, 3/16 ZINC ... .o 16
HAIR PIN TUBES, 3/8” X .049 X 27" (M2ADPO0O591)......ccoiiiiiiiieeeeeee 2
3/8 CLAMP BLOCK, (M2AMCOZ261) .....eeiiiiiiieiieiee e 4
HOSE CLAMP W/ HOLE, #40.......ccoiiiiiiieie et 1
HF SHORTING BAR, (M2ASB0262).........cccoceeiieeieieeee e 1
INSULATOR, .875 X 12.75 (M2AFGO031).....occiiiiiiieiieie e 1
DISC INSULATOR, .875 (M2ADIO040).......cccoeiiiiiiiee e 2
HAIR PIN STAND OFF, (M2ARS0010).....ccccieiiieiieeree e 1
BALUN, 1:1 5 KW, (SABLO450) ........coiiiiieiiieee e 1
HOSE CLAMP #40 ... .o 1
BALUN MOUNT PLATE, (M2APTO059) .....ccceiiieeeee e 1
BALUN STRAP, (M2ABPOOTT) ..ottt 2
HARDWARE

BOLT, 5/16-18 X 5.25” SS... oo e 4
BOLT, 5/16-18 X 3.25” SS....c e 8
LOCKNUT, 5/16-18 SS ... 12
BOLT, 1/4-20 X 3.25 SS....c e 2
BOLT, 1/4-20 X 2.75 SS... .o 2
BOLT, 1/4-20 X 2.50 SS.......ooiiieeee s 2
BOLT, 1/4-20 X 2.25 SS.....o i 2
BOLT, 1/4-20 X 2.0 SS...e it 1
BOLT, 1/4-20 X 1.75 SS....c e 8
BOLT, 1/4-20 X 1.25 SS....ciii e 8
BOLT, 1/4-20 X 0.75 SS ... .ot 4
BOLT, 1/4-20 X 0.50 SS.......ooiiiieeee e s 3
BOLT, 1/4-20 X 0.375 SS....c. e 2
NUT, 1/4-20 SS ... e 2
LOCK NUT, 1/4-20 SS ..o 25
LOCKWASHER, 1/4-20 SS...... e 5
SCREW, 8-32 X 1.25 SS ... e 16
SCREW, 8-32 X 1.0 SS....eoiiieeeeee e e e 16
LOCK NUT, 8-32 SS ... et 32
SET SCREW, 1/4-20 X .25 SS......eiieee e 2

ALLEN WRENGCH, 1/8 ... 1



R Esotcheeberigonteer | LI L%

puE? 511 Log mMag 10.00dB/ Ref 0.000dE [FL]

Display

1 20.000000 MHZ +23.304 dE
2 20.432400 MHz -16.247 dB
>3 20. 748600 MHz H19.405 dB |
4  20.6G8200 MHZ +23.921 dE

Data Math

0.000)

i \.m, . Edit Title Label
I

[+ 4
o
=
[
=
O
N
[
[+ 4
o
L
@
o
X
o
N
O
LL

UPPER ANTENNA RETURN LOSS

(L L L 2020-01-25 12:00




AE5071C Network analyeer | ||| [1 1] C)E)x
MM 511 Log Mag 10.00ds/ ref 0.000de [F1] a

1 20.000000 MHz -{19.469 dB
2 20.43R2400 MHz -{18.664 dB
>3 20.748600 MHz -15.730 dB
4 20.668200 MHz -{22.793 dB

(24
O
—d
m mnqmmﬂcﬂsﬂmm. o0
= |
LLJ
> 0. 000 p == 4
/ >\
@
o.
X
(=
N
O
L.

)
2]
O
—d
=
4
-
-
LLl
[+ 4
<
=
<
LLJ
-
=
<
[+ 4
LLJ
=
O
]

LT T T [Mess|Stop|ExiRel]5vc[ 2020-01-25 12:0




ELEMENT LENGTH
LEADING ANTENNA

fo - o :
g o 5 3
=} ™ o N
<r D o ~
o o I Lo
< n @ [72]
= =5 3 a % T3
oz 7 Z x . z oz
in O 3 9 i <E e} - Qu
= ; Z (@)
= O K| = R~ = o Z
g o w Q2 o2 3 3 oWz
< 9o g o g o Q - d=
%) = = = 3] @ w < ) o S nm
= : i w - - :
S 3 § s 3 = 3
m (O] m o o] _M_h e d *
M P4
? - w - z %
Al ot d4_Jq - ———— 4 W __]___ _ _ (@)
....................................................................................... Z = =
2 <
X -Y0) %) zZ
= 7o) P zZ e
. zZ = = w
X o N O
5 © w2 ®) =
0§ I ) SR | 0 O A d_ NE=F z
||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||| — A S B A
ol [ 11 [N 1 | __" “ “| [ [ _
=) _ _—
i e i e e C i1 ga sl —
o ® R AR = m = AR AN _ _

-
LL]
LLl
.-
()]
<
O
[t
)
<
LLI
>3
-
()
=
A
X
o
N
O
L.

e g |l o2
‘__. [%2] Z WN
- = = o - Ouw
[2) (] ™ (2] 14 O g -
— () = — < < a2
0 () e} ™ W < ™ & A”
o » o e} o u e} "
To) » ™ 10 hd D= QO
™ N o — = z >
w T = =
= w <
P4 -4
Ie) w
- Dl
hu = =
o o
o o o
ot o s}
© < o
- N~ ©
® o 0 o
IS9) 2] e} [32)
o) » (o)) o))
o < o o
0 %) © o
(%) N - -

REAR OF ANTENNA

ELEMENT SPACING
LEADING ANTENNA



